
  

IMPLEMENTATION OF AN INNOVATIVE, SEVERE DUTY, GRIT REMOVAL 
SYSTEM AT THE BLUE PLAINS ADVANCED WASTEWATER TREATMENT PLANT 

IN WASHINGTON, D.C. 
 

Vince Maillard*, Thor Young**, Walt Bailey***, Tony Ramos*** 
* Stearns & Wheler, LLC 

4201 Northview Drive, Suite 404 
Bowie, MD 20716 

 
**Stearns & Wheler, LLC 

***District of Columbia Water and Sewer Authority 
 
ABSTRACT 
 
The District of Columbia Water and Sewer Authority’s Blue Plains Advanced Wastewater 
Treatment Plant has headworks facilities capable of treating an average daily design flow of 370 
million gallons per day (mgd) and a design peak flow of over 1.0 billion gallons per day (1,000 
mgd). The facilities are prone to very heavy grit loads during wet weather events, and the 
facilities are forced to schedule and rely on outside vactor contractors to remove grit from their 
process. Excess grit frequently washes into the primary clarifiers and sludge processes, causing 
further damage and failures downstream. 
 
The key item in the design of the upgrade to the plant’s grit removal facilities included a 
completely automated, heavy-duty, custom-made traveling bridge grit removal system. The 
bridges are cog-wheel driven, constructed of Type 304 stainless steel, and are powered via 
festooned power cable system. Bridges are operated by VFDs, and in conjunction with track 
limit switches, are able to travel at various distances, directions, and speeds according to the 
current plant operating conditions. The control system employs a variety of additional 
instrumentation and features that provide for a safe, reliable, and efficient grit removal process, 
even during wet weather events. Each bridge supports two, dual heavy-duty submersible 
pump/suction plate systems, that continuously remove settled grit from the tanks and transfer to 
the grit dewatering processes. Conceptual studies were performed to quantify and characterize 
the grit encountered at the plant. Pilot testing results provided critical design information for the 
grit pumps, and allowed the innovative design of the grit pump suction plate and plow concept. 
Observations from numerous plant visits were also addressed in the specialty design of the 
system. This paper presents the innovative design features of the traveling bridge grit removal 
system, pilot and factory testing information and results, and field testing results obtained thus 
far in construction.  
 
KEYWORDS 
 
Grit, Preliminary Treatment, Traveling Bridges, Wet Weather 
 

1952

WEFTEC®.06

Copyright     2006 Water Environment Foundation. All Rights Reserved©



INTRODUCTION 
 
The District of Columbia Water and Sewer Authority’s (WASA) Blue Plains Advanced 
Wastewater Treatment Plant serves the District of Columbia and surrounding metropolitan areas 
of Maryland and Virginia. The facility is designed for an average daily flow of 370 million 
gallons per day (mgd), but the preliminary treatment processes are designed for a peak flow of 
1,076 mgd. Preliminary treatment facilities include influent pumping, screening and grit removal 
processes for the plant’s east and west sides. The existing grit removal processes at Blue Plains 
consist of sixteen aerated grit chambers, four of which are located in the west facility (Grit 
Chamber Building No. 1), with the other twelve located in the east facility (Grit Chamber 
Building No. 2). The existing grit chamber design criteria are shown in Table 1. 
 
Table 1 – Existing Grit Chamber Design 
 

PARAMETER GRIT CHAMBER BLDG 
NO.1 (WEST) 

GRIT CHAMBER BLDG 
NO.2 (EAST) 

No. Grit Chambers 4 12 
Dimensions (l x w x h) 75ft x 20.5ft x 10-ft 70ft x 20ft x 15.7-ft 
Design Avg Q  148 MGD 222 MGD 
Peak Q 296 MGD 780 MGD 
Detention Time @ Peak 3 min 3.5 min 

 
Both grit removal facilities are preceded by fine screening. On the east side (refer to Figure 1), 
screening occurs within a separate facility and the screened effluent is pumped to the grit influent 
channel in Grit Chamber Building No. 2 (GCB2) via nine influent pump forcemains. In Grit 
Chamber Building No. 1 (GCB1), screening occurs within the same facility with four fine 
screens. Screened effluent is discharged to a common grit influent channel prior to distributing to 
the four aerated grit chambers. Grit chamber effluent from both facilities is routed to their 
respective primary clarifiers.  
 
Figure 1 – Grit Chamber Building No. 2 Flow Schematic 

 
 

Grit Chamber Effluent  to Primary 
Clarifiers 

Pumped Grit Chamber Influent 

Sluice  
Gate 

Influent Channel 

Aerated Grit  
Chamber 

Effluent  Weir 

Grit Settles 

1953

WEFTEC®.06

Copyright     2006 Water Environment Foundation. All Rights Reserved©



PROBLEM 
 
Originally, an overhead crane and clamshell bucket system was used to clean grit out of the 
chambers after they had been dewatered (see Figure 2). However, this system had long ago failed 
due to design flaws and the corrosive atmosphere in the grit chamber buildings.  For 
approximately the past fifteen years, grit removal was accomplished by periodically removing 
the grit chambers from service and hiring a VAC-ALL subcontractor (see Figure 3) to clean out 
the dewatered chambers.  Grit chamber cleaning typically would last more than 1 day per grit 
chamber, and thus resulted in less operating capacity for the plant. Since grit would accumulate 
in these grit chambers so rapidly, the cleaning process was virtually continuous, with the 
contractor moving from grit chamber to grit chamber throughout the week. By the time the 
contractor was at the final grit chamber, more than likely the first grit chamber was ready for 
cleaning again. The high cost and scheduling difficulty of this method of removing grit led to 
many grit chambers having significant amount of settled grit in them before they were taken off 
line for cleaning, and multiple out-of-service grit chambers at any time.  It also caused 
significant wear on the grit chamber drain pumps.  
 
Figure 2 – Photo of Existing Grit Removal System in Grit Chamber Building No. 1 
 

During peak storm events, heavy grit loads 
from sand and other debris washing off streets 
into the combined sewer system. This material 
is in addition to all of the grit within the 
collection system that settles out during low 
and average flow conditions. This “flush” 
resulted in instantaneous peak grit loadings 
which overwhelmed the already compromised 
system, washing out large quantities of grit into 
the primary clarifiers and doing extensive 
damage to the units and the solids handling 
systems.   

 
Figure 3 - Manual Grit Removal in Grit Chamber Building No. 2 

 
It was recognized that a grit removal system was necessary 
that could keep the grit chambers clean during normal 
conditions and respond rapidly to remove large grit quantities 
during high flow events, all while minimizing operating costs 
and need for direct labor and supervision to  
run the process. 
 
The lack of grit data during peak flows was a particular 
challenge to the design. It was imperative that conservative 
design criteria be used to establish peak grit loading rates 
since the plant and its collection system is so extensive and 
susceptible. The selected grit removal system not only must 
perform at average conditions, but more importantly, it must 

Bucket 

1954

WEFTEC®.06

Copyright     2006 Water Environment Foundation. All Rights Reserved©



be designed for flexibility to operate during peak grit loading conditions. Peak grit loading 
design criteria is discussed later in this paper. 
 
OBJECTIVE 
 
The design team recognized that a grit removal system was necessary which could keep the grit 
chambers clean during normal conditions and respond rapidly to remove large grit quantities 
during high flow events, all while minimizing operating costs and need for direct labor and 
supervision to run the process. The main goals that the design needed to address included: 
 
Table 2 – Design Goals for Grit Removal Upgrade 